SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

=)

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECLiNEKARS_ PARS
3 3 3 AES Line _$PURIOUS_LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS P ﬂ 20 ok .
10 dBm l 10 dBm }”‘
o b } | 0 dem H k
-10 dBm 1 -10 dBm
SPURIOUS_LINE_ABS MI |L rf H\
-20 dBm n -20 dBm A .
, i
-30 dBm -30 dem ]
40 dem n ‘ﬂ - —a0\dem nl P‘ L
’m TR e w l,\\/{\m./\ 1 ] f Id )E\. l g, [ , ﬂl i T
r.-\,] L/ AL s sl SRS Y Y ot "V
50 dbm: 750 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts StﬂE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.840 GHz 1.849 GHz 1.000 MHz 1,84887 GHz -38.52 dBm -25.52 d8 1.895 GHz 1.910 GHz 100.000 kHz 1.90915 GHz 20.02 dém -5.98 dB

1,849 GHz 1.850 GHz 200.000 kHz 185000 GHz -19.85 dém -6.85 dB 1010 GHz 1.911 GHz 200.000 kHz 1,91005 GHz -19.93 dBm -6.93 dB

1,850 GHz 1,865 GHz 100,000 kHz 185085 GHz 20.21 dém -9.69 dB 1,511 GHz 1.920 GHz 1,000 MHz 1.91106 GHz -38.31 dBm -25.31 dB

S
il ] ) oe il 1 ™)
Date: 22.JUL.2025 07:15:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PARS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
0 dB , LW 0 e ! - T
|
-10 dBm ’ 71J dBm }
SPURIOUS_LINE_ABS ' !
20 dem / 20 dem ‘
-30 dBm 7 -30 dBm L
nwmﬂﬁwmﬁ JWNM i
-40 dBm ¥ -40 dBm e
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184889 GHz -31,45 dem -18.45 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00132 GHz 1.71 dbm -28.29 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84856 GHz -34.07 dam -21.07 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91000 GHz -34.63 dBm -21.63 de
1.850 GHz 1.865 GHz 100.000 kHz 1.85395 GHz 1.77 dBm -28.23 dé 1.911 GHz 1.920 GHz 1.000 MHz 1.91184 GHz -32.39 dBm -19.39 dB
T
I 1 P

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD006

Page Number 1 A48 of Al174



SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECLiNEKARS_ PABS
. . . AES Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S }l\
10 dBm J | 10 dBm ' \
0dB | |‘ 0 dem H \
-10 dBm l,“ IV -10 dBm 4
SPURIOUS_LINE_ABS f l\ r'/ \
- 1 20 dB
20 dam Jl w\l m HN"”
-30 dBm -30 dem
-40 dem " il : i il 1 —
T I A N -
W‘w/m' \J\ N A L W\J f.\/\f L (ﬂw\ﬁ,ﬂ Luum A ] ‘Iw’w J\/"'wﬂwf ‘ 1
-50 dam S0 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84890 GHz -35.80 d&m -22.80 d& 1.895 GHz 1.210 GHz 100.000 kHz 1.00014 GHz 18.06 dBm -11.04 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84897 GHz -18.80 dBm -5.60 dB 1.910 GHz 1.911 GHz 200,000 kHz 1.91004 GHz -20.16 dBm -7.16 d8
1.850 GHz 1.865 GHz 100.000 kHz 1.85085 GHz 19.21 dBm ~10.79 d8 1.511 GHz 1.520 GHz 1.000 MHz 1.91101 GHz -37.84 dbm -24.84 db
S
T
i [ i 1 )
Date 025 0 lb6:4 Date: 2.
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
0d8 (- A v T 0 dp: sr%’\
-10 dem i | -10 dBm
SPURIOUS_LINE_ABS ‘ I \
-20 dem J! L 20 dBm \
30 dBm fj \ -$b dem |
PR P ,Jl Ki \LL\ [ SR Y N
i o 40 dem Sy
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84867 GHz -32.27 d&m -19.27 d& 1.895 GHz 1.210 GHz 100.000 kHz 1.89994 GHz 0.67 dém -29.33 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84899 GHz -35.12 dBm -22.12 di 1.910 GHz 1.911 GHz 200,000 kHz 191001 GHz -36.25 dBm -23.25 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85381 GHz 0.69 dém =29.31 d8 1.511 GHz 1.520 GHz 1.000 MHz 1.91136 GHz -32.62 dbm -19.62 dB

]" 1

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD006

Page Number 1 A49 of A174




= as. FCC RF Test Report Report No. : FG562417A

LTE Band 2/ 15MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHEGHBEKARS_ PARS
. . . AES Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem ‘ﬂ) 10 dBm: ﬂ
0 dB fl \ 0 dém ’f L
-10 d8m = -10 dBm L
SPURIOUS_LINE_ABS ‘ \n rjj \
-20 dem 7 n -20 dBm {‘J T
-30 dBm ‘q‘\ -30 dem ,,"l
h
-40 dem = il —gem—H i 5
P W W\JUL\ “ 1N Jl "\"'Nm j‘\,‘w ]k A i ] "V\rj\v’( ]
50 dam A \s ST .40 dem WA e e o
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84000 GHz -38.08 d&m -25.08 d8 1.895 GHz 1.210 GHz 100.000 kHz 1.00014 GHz 17.86 dBm -12.14 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84899 GHz -22.28 dBm -9.28 d 1.910 GHz 1.911 GHz 200,000 kHz 1.91004 GHz -22.13 dBm -9.13 dé
1.850 GHz 1.865 GHz 100.000 kHz 1.85085 GHz 17.05 dBm ~12.05 d8 1.511 GHz 1.520 GHz 1.000 MHz 1.91100 GHz -37.80 dbm -24.80 dB
S
T
i [ i 1 )
Date 025 O £37 Date: 2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
ode P P MWW‘VW] 0 d R G s e ey Ty
-10 d8m | -1 dem
SPURIOUS_LINE_ABS J l \
-20 dem P{ T -2p dBm \
-30 dBm ! -30 dem
3 = e .'JNN —‘Au dBm r\’l ]
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -33.97 dém -20.97 dé 1.895 GHz 1.910 GHz 100.000 kHz 1.90301 GHz -0.12 dBm -30.12 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -35.11 dBm -22.11 dB 1.910 GHz 1.911 GHz 200,000 kHz 191002 GHz -37.43 dBm -24.43 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85798 GHz -0.10 dBm =30.10 d8 1.511 GHz 1.520 GHz 1.000 MHz 1.91100 GHz -35.47 dbm -22.47 db
T
) i )
07: Date

Sporton International Inc. (ShenZhen) Page Number : A0 of A174
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2ACCJSCDO006



SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS ﬂu 20 dhine S ﬂ
10 dém ‘ \ 10 dem | \
ods , L 0 dem J‘ \
-10 dBm T -10 dBm -
SPURIOUS_LINE_ABS f ‘y\l \'
20 dem + 20 dim ] +
i T
-30 dBm '..'\ -30 dém r
40 dem T h ﬂ - —4lzﬂjam lﬂl A F' -
T W 1 ﬂ J\ /} LAJ[ ML. L f\\ \I/ DY
"0 dom M AN o Al ) A 3 o L Mg WiN
! m
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84820 GHz -32.01 dém -19.01 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.90895 GHz 19.76 dBm -10.24 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84899 GHz -22.25 dBm -9.25 db 1.910 GHz 1.911 GHz 200,000 kHz 191002 GHz -23.61 dBm -10.61 dB
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 20.06 dem -9.04 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91108 GHz -38.06 dBm -25.06 dB
S
i J ) e i 1 )
Date: 22.JUL.2025 08:45:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm  Offset 14.50 dB Mode

SGL Count 100/100

Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
: ; ; ABS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 10 dBm
ods [ ; - - 0 da x ‘N\
-10 d8m \ 711 dBm
SPURIOUS_LINE_ABS ‘ } \
-20 dem f - 20 dem k
-30 dBm l“ 74 dem
friroreeian? H I\ .\I ” ot
- o | o cem L ""““Mm..,q
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84821 GHz -33.07 dém -20.07 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.89738 GHz 0.62 dém -29.38 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84899 GHz -37.36 dBm -24.36 d 1.910 GHz 1.911 GHz 200,000 kHz 191001 GHz -37.83 dBm -24,83 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85910 GHz 0.72 dem -29.28 d 1.511 GHz 1.520 GHz 1.000 MHz 1.91138 GHz -34.34 dbm -21.34 db
T
) i )
2.JUL.2025 08:47:22

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD006

Page Number : Abl of A174




SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l s um
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS ﬂu 20 dhine s ﬂ
10 dém H 10 dem i ‘
0 dby ) ! 0 dem J \
-10 dem . -10 dBm
SPURIOUS_LINE_ABS Jj Ll [( L
20 dem 1 20 dim {‘ M\i
-30 dBm II \]'l -30 dem .ﬂ
~ | T
2R e iﬁ ’I ﬂ‘ ‘ 74%““ f P ﬂ ot _J'“‘\..,._,_
e W L JLUPSSRINY | oyl NIy \

50 dem A oo, ViNg. ot 8 ot A ok A LAY
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -38.79 dém -25.79 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 19.37 dBm -10.63 d&

1.849 GHz 1.860 GHz 200.000 kiz 1.84598 GHz -22.48 dém -9.48 d8 1.910 GHz 1.911 GHz 200,000 kHz 1.91007 GHz -23.37 cBm -10.37 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 19.51 dBm ~10.49 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91113 GHz -38.58 dbm -25.58 db

—
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
o dd [Nw-m«.-m" VY —««wawmvwmu_wmw‘ 0 O e ] S YN TSN T Y \,\,_,,._WI
-10 dem -10/dBm
SPURIOUS_LINE_ABS ‘ \ 1
-20 dBm { T -2 dBm i
-30 dém ! -3p dem I
. / \ 4
i o b | /40 dem
el ‘\t-. ™
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84894 GHz -33.45 dém -20.45 d& 1.890 GHz 1.510 Ghz 100.000 kHz 1.89774 GHz -0.59 dBm -30.59 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84853 GHz -38.61 dam -2s.61d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91006 GHz -39.12 dem -26.12 de
1.850 GHz 1.870 GHz 100.000 kHz 1.86541 GHz -0.52 dém -30.52 d& 1.911 GHz 1.920 GHz 1.000 MHz 1.91113 GHz -35.06 dBm -22.06 dB
Y
I 1 P
2.JUL.2025 08:4B:03

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD006

Page Number : AB2 of A174



SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime = ﬂl
10 dem ﬂ 10 dBm i \
0 ds J \‘ 0 dem H \
-10 dBm T -10 dBm.
SPURIOUS_LINE_ABS I M’ k\
20 dem I/JJ -20 dBm
\
-30 dBm U’\,l -30 dem /‘rj \,1‘
40 dBm ¥ H 4 IFL o Iﬂlr J,l 1 Jl
e ] Ji [Uacal L - L' e
il LWL N L NN PRUAVEN N | YT S WP PR PO ISi¥:
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -39.50 d&m -26.50 d& 1.890 GHz 1.810 GHz 100.000 kHz 1.90891 GHz 17.92 dBm -12.08 dB

1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -23.60 dBm -10.60 dB 1,010 GHz 1.911 GHz 200,000 kHz 1.91001 GHz -24.84 dBm -11.84 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 17.53 dém -12.37 d8 1.511 GHz 1.920 GHz 1.000 MHz 1.91102 GHz -39.13 dbm -26.13 dB

S
Y
il A I [| o
Date 025 08:46:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE CHEEKARS_ PABS
B 3 3 ABS Lt SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dkine 8
10 dBm 10 dBm
ode + 0 dBm L
[nww gt et -ﬂM‘Wﬁwmwu’\l A e N e APt A el |t Sy o P
-10 dem <1dlem \
SPURIOUS_LINE_ABS [ \ ‘ 1
-20 dem } l -2 dbm l
-30 dém ! -3f) dem i
bt | !
g ] o cem \
ot 40 dem ™~ )
-50 dém -50 dBm
-60 dam 50 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Powerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84734 GHz -35.44 dém -22.44 d 1,650 GHz 1.910 GHz 100.000 kHz 1,89774 GHz -1.44 dBm -31.44 db
1849 GHz 1.850 GHz 200.000 khz 1.84899 GHz -38.85 dBm -25.85 8 1.910 GHz 1.911 GHz 200,000 kHz 191008 GHz -39.94 dBm -26.94 dB
1.850 GHz 1.570 GHz 100.000 kHz 185337 GHz -1.42 d3m 3142 .de 1.511 GHz 1.920 GHz 1,000 MHz 1.91101 GHz -36.60 dBm -23.60 dB
Y
) i )
2. JUL.2025 08:4B:44 Date
Sporton International Inc. (ShenZhen) Page Number : AB3 of A174

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD006




= as. FCC RF Test Report Report No. : FG562417A

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

S [ spect i
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARE
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
P\ A\ retn o ' DT b
e — 50 dBm B
g g .y P e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -54.16 dBm -41.16 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -54.31 dBm -41.31 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66138 GHz -54.59 dBm -41.59 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.60261 GHz -54.55 dBm -41,55 dg
1,920 GHz 3,000 GHz 1.000 MHz 2.51578 GHz -53,15 dBm -40.,15 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.04584 GHz -53,00 dBm -40,09 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93592 GHz -49.00 dBm -36.00 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.18557 GHz -47.14 dBm -34.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64704 GHz -48.46 dBm -35.46 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63305 GHz -48.26 dBm -35.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.80953 GHz -42.76 dBm -29.76 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54755 GHz -42.90 dBm -29.90 dg&
— —_— = ~ — =
L JL ) L JL J
16:17:21 : 22.JUL.2025 06:20:53

Highest Channel / QPSK

Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém
-50 dB s A
[ =% et
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 989,57771 MHz -53.87 dBm -40.87 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60345 GHz -54.50 dBm -41.50 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.94944 GHz -53.12 dém -40.12 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.96742 GHz -48.95 dim -35.95 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,57755 GHz -48,49 dBm -35.49 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.85603 GHz -42.57 dBm -29.57 d&
i
JL J -
Date: JUL.2025  06:25:45
Sporton International Inc. (ShenZhen) Page Number : Ab4 of A174

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD006



SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2 / 3MHz

[ spectrum w
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddRE—SPLRIOUS | INE_ABS PARS -10 ddfR—HRURIONS JINE_ARS PABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -54.33 dBm -41.33 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -54.28 dBm -41.28 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76969 GHz -54.26 dBm -41.26 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.73400 GHz -54,33 dBm -41.33 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.49571 GHz -53,14 dBm -40,14 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.05663 GHz -53.05 dBm -40.05 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.00092 GHz -48.90 dbm -35.90 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.18157 GHz -48.18 dBm -35.18 db
9.000 GHz 13.000 GHz 1.000 MHz 10.67854 GHz -48.41 dBm -35.41 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60305 GHz -48.15 dBm -35.15 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81853 GHz -42,49 dBm -29.49 db 13.000 GHz 19,500 GHz 1.000 MHz 15.81103 GHz -42.59 dBm -29.59 dB
il il
{ N J - L L J v
16 22.JUL.202 J6:36:05

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 970,18741 MHz -54,28 dBm -41.28 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.62780 GHz -54.32 dém -41.32 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,98686 GHz -52,97 dém -39.97 d8
3.000 GHz 9.000 GHz 1.000 MHz 5.18207 GHz -46.73 dBm -33.73 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057205 GHz -48,40 dBm -35.40 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554255 GHz -42.71 dBm -29.71 d&
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2 / 5MHz

@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
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SPURIOUS_LINE_ABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz -54.11 dBm -41.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 866.44928 MHz -54,33 dBm -41.33 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -54.34 dBm -41.34 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.62402 GHz -54.43 dBm -41.43 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.63922 GHz -53,05 dBm -40,05 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50139 GHz -52,99 dBm -39,99 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93192 GHz -48.65 dBm -35.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90442 GHz -48.79 dBm -35.75 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59105 GHz -48.23 dBm -35.23 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.60780 GHz -48.,35 dBm -35.35 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54655 GHz -42,54 dBm -29.54 db 13.000 GHz 19,500 GHz 1.000 MHz 15.56055 GHz -42,70 dBém -20.70 dB
—_— —
)i 2 )i [
L JL ) L JL J
16: 4 44 22.JUL.202E 1625

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
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| SPURIOUS_LINE_ABS _
-20 dém
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-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 993,94053 MHz -54.21 dBm -41.21 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.76255 GHz -54.31 dBm -41.31 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.62051 GHz -53.25 dBém -40.25 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.96392 GHz -48.73 dBm -35.73 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59705 GHz -48,30 dBém -35.30 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.83103 GHz -42.86 dBm -29.86 d&
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2/ 10MHz

@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
B A e
- e, 50 dBm L] o, A,
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.57101 MHz -54.14 dBm —41.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -54.24 dBm -41.24 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -54.09 dBm -41.09 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61898 GHz -54.44 dBm -41.44 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.55537 GHz -53,23 dBm -40,23 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.63850 GHz -53,00 dBm -40,09 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95792 GHz -48.73 dbm -35.73 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.18257 GHz -47.31 dBm -34.31d8
9.000 GHz 13.000 GHz 1.000 MHz 10.67004 GHz -48.32 dBm -35.32 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62505 GHz -48,38 dBm -35.38 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555055 GHz -42,71 dBm -29.71 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.82453 GHz -42.74 dBm -29.74 d&
—_— —
)i 2 )i [
L JL ) L JL J
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Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
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| SPURIOUS_LINE_ABS _
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 952,25137 MHz -54,04 dBm -41.04 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.06276 GHz -54.56 dBm -41.56 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.46576 GHz -53.28 dém -40.28 dB
3.000 GHz 9.000 GHz 1.000 MHz £6.95192 GHz -48.52 dim -35.52 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,.59205 GHz -43.14 dBm -35.14 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81003 GHz -42.72 dBm -29.72 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
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-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 921.71164 MHz -54,10 dBm -41.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -54.30 dém -41,30 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -51.51 dBm -38.51 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60639 GHz -54.42 dBm -41.42 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51146 GHz -53,18 dBm -40,18 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.62770 GHz -53,19 dBm -40,19 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.17807 GHz -47.88 dBm -34.88 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92592 GHz -48.81 dBm -35.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63455 GHz -48.31 dBm -35.31 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59655 GHz -48.28 dBm -35.28 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54155 GHz -42,72 dBm -29.72 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.81153 GHz -42.66 dBm -20.66 di&
—_— —
)i 2 )i [
L JL ) L JL J
17:21:11 22.JUL.202E )
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 980,36732 MHz -54,23 dBm -41.23 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1,73988 GHz -54.54 dBm -41.54 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,52982 GHz -53.12 dem -40.12 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91392 GHz -48.78 dBm -35.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59355 GHz -48,30 dBém -35.30 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55755 GHz -42.48 dBm -29.48 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 2 / 20MHz

@) (Spectrum | e
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -54.27 dBm -41.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.51674 MHz -54,03 dBm -41,03 d
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -50.67 dBm -37.67 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.70336 GHz -54.47 dBm -41.47 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50642 GHz -53,33 dBm -40,32 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.46504 GHz -53.15 dBm -40.15 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93292 GHz -48.92 dbm -35.92 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91342 GHz -48.95 dBm -35.95 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60805 GHz -48.44 dBm -35.44 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64604 GHz -48.36 dBm -35.36 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.80203 GHz -42,72 dBm -29.72 db 13.000 GHz 19,500 GHz 1.000 MHz 15.85753 GHz -42,73 dém -29.73 dB
—_— —
)i 2 )i [
L JL ) L JL J
22.JUL.202E

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
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| SPURIOUS_LINE_ABS _
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 859,66267 MHz -54,22 dBm -41.22 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,73988 GHz -54.46 dBm -41.46 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92054 GHz -47.91 dBém -34.91 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93792 GHz -48.77 dim -35.77 dB
9.000 GHz 13,000 GHz 1.000 MHz 1260530 GHz -48.27 dem -35.27 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81803 GHz -42.75 dBm -29.75 d&
i
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= as. FCC RF Test Report Report No. : FG562417A
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0019
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0022
PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0003
Note:
1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenZhen) Page Number 1 A60 of A174
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= as. FCC RF Test Report Report No. : FG562417A

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.87 5.86 6.23 PASS
Sporton International Inc. (ShenZhen) Page Number : A6l of A174

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
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= as. FCC RF Test Report Report No. : FG562417A

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 | 1.28 | 3.00 | 3.00 | 491 | 482 | 9.89 | 9.87 | 14.48 | 14.63 | 18.94 | 19.18

Sporton International Inc. (ShenZhen) Page Number : AB3 of A174
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SPORTON LAB.

FCC RF Test Report

Report No. : FG

562417A

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17445217 GHz 15.12 dam nd8 down 1.2727 MHz ML 1.7448098 GHz 15.50 dem ndB_down 1.2839 MHz
TL 1 1,744365 GHz -10.92 dbm nd8 26.00 dB TL L 17443734 GHz -10.56 dBm n 26.00 dB
T2 1 1,7456378 GHz -11.04 d8m Q factor 1370.7 T2 1 1.7456573 GHz -10.38 dém Q factor 1359.0
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o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7455994 GHz 16.58 dBm nd@ down 2.997 MHz M1 1.7460849 GHz 15.95 dBm nd@ down 2,997 MHZ
TL 1 17434895 GHz ndd 26.00 dB TL L 1.7435015 GHz -10.42 dbm nd8 26.00 dB
T2 1 1. 7464865 GHzZ 9 Q factor 582.4 T2 1 1.7464985 GHz -9.93 dBm Q factor 582.6
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum
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o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.91 dBm) ™M1[1] 14.05 dBm)
1.74589900 GHz 1.74546000 GHz,
= R 26.00 dB @ 26.00 dB
g P 4.905000000 MHz 0d - P VAP y 4.815000000 MHz|
Jl 5.9) ;‘ Q factor \ 362.5
o d 0 di |
7 L / \
_1od LS -10 d - v
/ \ /
- (’\"\ SImAAL
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.745899 GHz 14.91 dam nd8 down 4.905 MHz ML 1.74546 GHz 14.05 dam nd8 down 4,815 MHz
T 1 1,742542 GHz -11.13 dam nd8 26.00 dB TL L 1742612 GHz -11.63 dam 26,00 d8
T2 1 1747448 GHz -11.04 dam qQ factor 355.9 T2 1 1.747428 GHz -11.73 dam 362.5
L )i ] o (]
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LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.74 dBm) ™M1[1] 15.70 dBm)
1.7488960 GHZ| . 1.7418830 GHz
= - — ndB 26.00 dB @ B ndB 26.00 dB
Bt MRt R - e 0.890000000 MHZ 04 fa A T T AR 9.870000000 MHZ]
Q factor 176.8) 7 Q factor \ 176.5
04 /
L 204 i 1
\ |
- \;\k/—“\\,\ " R
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.748896 GHz 15.74 dam nd8 down 9.89 MHz ML 1741883 GHz 15.70 dam nd8 down 9.87 WHz
T 1 1,740025 GHz -10.19 dBm nd8 26.00 dB TL L 1.740105 GHz -10.06 dBm n 26.00 dB
T2 1 1.749915 GHz -10.55 dam Q factor 176.8 T2 1 1.749975 GHz -10.44 dBm Q factor 176.5
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.08 dBm)| ™M1[1] 14.74 dBm)
1 1.7429920 GHz
= ndly 26.00 dB @ nd 26.00 dB
g P VR At R Ta o V_J_w,”/l,gb‘r-\ 14.476000000 'VIHz 0d ‘t-" AV w ] A Ll PO iy 14.625000000 "‘Hf
T Q factor \ 120.8) ] Q facior 119.2
|
o d i : 0 di
’ i {
-10 df T \ -10 d ¥
/ {
20d 7 \ - 20 dBm-—= 1% - )
PR WPV e PSP NN .
il der 30 45
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,748536 GHz 15.08 dam nd8 down 14.476 MHz ML 1.742992 GHz 14,74 dBm nd8 down 14,625 MHz
T 1 1,737637 GHz -10.52 dBm nd8 26.00 dB TL L 1.737627 GHz -10.95 dbm nd8 26,00 d8
T2 1 1,752313 GHz -10.58 dém Q factor 120.8 T2 1 1.752253 GHz -11.20 d8m Q factor 119.2
L U J wa L JU J L]

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.85 dBm) ™M1[1] 12.22 dBm)
1.7447200 GHZ| 1.7390860 GHz
= M 26.00 dB @ ™ 26.00 dB
g P N 18.941000000 MHz 0d . X - — 10.181000000 MHz
{| N 92.1 TV N 90.7
o v /
1 i I\
~ 1
-10 d 4 -10 de
i ‘ 7 :
\ {
20d f L
A o) [ . A R J \
Al R AT LAV Y A PO Ve LAl .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 174472 GHz 13.85 dam nd8 down 18.941 MHz ML 1.739086 GHz 12.22 dam nd8 down 19,181 MHz
T 1 1,735649 GHz -13.36 dBm nd8 26.00 dB TL L 173529 GHz -14.16 dbm 26,00 d8
T2 1 1,75459 GHz -11.77 d8m Q factor 92.1 T2 1 1.754471 GHz -14.18 dém 90.7

L it J [
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 | 111 | 271 | 272 | 449 | 448 | 9.01 | 8.99 | 13.46 | 13.46 | 17.86 | 17.86
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SPORTON LAB.

FCC RF Test Report

Report No. : FG562417A

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 27 dBm)| ™M1[1] 14.02 dBm)
- . 1.74452730 GHz - 1.74489930 GHz,
[ % Oce Bw 1.090909091 MHz, Oce Bw 1.110489510 MHz
| ] s A P
o . g 104 P, e e ‘\4.
od A 0di g
/ / N\
104 - -10 di ~ -
7 \
Vi )
204 < = 20d
I e frned VLN e, e [
- - e - IRV
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17445273 GHz 15.27 dam ML L 17448993 GHz 14.82 dam
T 1 1.74445734 GHz 8.38 dBm Oce Bw 1.090305051 MHz TL L 1.74445175 GHz 7.07 dam Oce Bw 1.11048951 MHz
T2 1 174554825 GHz 9.06 dam T2 1 1.74556224 GHz 6.21 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I ]

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.26 dBm) 16.00 dBm)
0 1.74592910 GHz - 1.74483220 GHz
- 2.709290709 MHz 2.721278721 MHz
e PPN
10d 104d
/ !
od 0 d
{ !
10 df { -10 o -
4 \
S L ) -
20,487 - S = 20 dBq—+= = S — —
= s — —
-30 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17459291 GHz 16.26 dam ML 17448322 GHz 16.00 dBm
TL 1 174364535 GHz 10.43 dBm Oce Bw 2.709250709 MHz TL L 1.74363938 GHz 9.69 dBm Oce Bw 2.721278721 MHz
T2 1 174635465 GHz 9.67 dom T2 1 1.74636064 GHz 9.53 dam

L U

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.48 dBm) 14.63 dBm)
- ) 1.74380100 GHz - 1.74537000 GHz,
T - Occ B 4.485514486 MHz 4.475524476 MHZ
P N e v, LT RPN NP w N e
104 et man™ar 104 ; i v
od f 0 d T \
~1od " -0 d o L
/
S / A
204 - = ; 20 d 7 T
P A - 3 e A N Vet N
-an | el darm: - e
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743801 GHz 15.48 dam ML 1.74537 GHz 14.63 dam
T 1 1,7427622 GHz .67 dBm Oce Bw 4,485514456 MHz TL L 1.7427622 GHz 9.34 dBm Oce Bw 4,475524476 MHz
T2 1 17472478 GHz 9.93 dam T2 1 17472378 GHz 7.63 darm

L it J -

L U ]
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LTE Band 66
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

= =
v v
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.91 dBm) 17.22 dBm)
0 i 1.7410840 GHz - M 1.7425620 GHz
I £.010989011 MHz £.991008991 MHz
At w2 A
10d 104d ¥
| ) \
od 0 d
I \|
10 df - -10 o - -
/ ] |
20 d / 20 di [ A
P - R oV A [T E —
30 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.741084 GHz 16.91 dam ML 1.743562 GHz 17.22 dBm
TL 1 1.7405045 GHz 9.63 dBm Oce Bw 9.010985011 MHz T1 L 1.7405045 GHz 9.43 dBm Oce Bw £.991008991 MHz
T2 1 17495155 GHz 10.41 dam T2 1 1.7494955 GHz 9.70 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.88 dBm) 15.41 dBm)
- 1.7496450 GHZ| - 1.7491960 GHz
o c B : 13.456549457 MHz - 13.456543457 MHz
s AP\ L AL e -
10 d 5 vy = g 10 4 3 SARN o
| {
o d / | 0 di
[ \ |
~1od Y -0 d - L
/ \ / \
204 v = N 20d -
P et o M AN NP R, [V A pNLT N,
Zan AN S dim ] = Mt
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.749645 GHz 14.88 dam ML 1.749195 GHz 15.41 dam
T1 1 1,7382268 GHz 10.37 dBm Oce Bw 13.456543457 MHz T1 L 17392567 GHz 9.23 dBm Oce Bw 13.456543457 MHz
T2 1 17516833 GHz 9.63 dam T2 1 17517133 GHz 8.72 dam
L I 4 - [S JL 4 -

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.99 dBm) ™M1[1]
0 1.7479170 GHz - ] 1.7
. 17.862137862 MHz B ~ 17.862137862 MHz
104 oo, A WA 104 L A AL _ :
| | |
0 di 0 d 4 T
10 df / -10 o -
I / |
20 df s 20 df ;
A s N
o e Ny 30,405 o
40 df 40 de
50 d 50 d
-60 d 60 d
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.747917 GHz 13.99 dam ML 1.745599 GHz 13.65 dam
TL 1 1,736049 GHz 9.52 dBm Oce Bw 17.882137862 MHz T1 L 1.7360889 GHz 7.63 dm Oce Bw 17.882137862 MHZ
T2 1 17539111 GHz 9.69 dam T2 1 1753951 GHz 9.17 dom
L I 4 [S JL 4 -
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FCC RF Test Report
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line 'PIIHLEJ IS_LINE_ABS PASES
20 dBm a 20 dem: ,,
\ Nl
10 dem "’ | 10dBm
| [
ode (J k 0 dem J' t
|
-10 d8m - -10 dBm
SPURIOUS_LINE_~BS ‘ H I
-20 dBm ] %l‘ -20 dBm f
-30 dBm / "u’"\ -30 dBm—j \]
-40 dem ! pi 40 gdm \ .
. LMWMW-.—..‘ —
| N \ e i
-50 dém 50 dem ]
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170899 GHz -37.47 dBm -24.47 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77976 GHz 20.51 dbrm -0.49 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -22.05 dbm -9.05 db 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -21.38 dBm -5.38 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71026 GHz 20.54 dBm -9.46 dB 1.781 GHz 1.700 GH2 1.000 MH2 178110 GHz 36 76 dBm T55.76 dB
Y
I e | 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
: . . vaks Line _kPURIOlIS_|LINE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 dbm
10 dem 10 dam"“'"““’“\
ods 0 a8 \
-10 dBm -10 ddm :
SPURIOUS_LINE_ABS
20 dem 20 dpm l
-30 dBm 30 dem
W N
-40 dem - -40 dem [, “ﬁk‘hﬁm
mep g e e i dsitalin, di, ——
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170850 GHz -23.14 dBm -10.14 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77053 GHz 12.75 dBm -17.25 dB
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -30.62 dbm -17.62 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -27.67 cBm -14.67 dB
1,710 GHz 1.712 GHz 100,000 kHz 171021 GHz 12.67 dBm -17.33 dB 1.781 CHz 1700 GH2 1,000 Mz 178101 CHe 5076 dbm 276 db,
.
i J1 £
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LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém Offset 14.50 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P /'\ 20 gbine 5
0
10 dém / \ 10 dBm ’ \
. f k 0 dem j 1
-10 dBm t -10 dBm.
SPURIOUS_LINE_ABS Hﬂ Ily
-20 deém ]“M -20 dBm F
-30 dBm I -30 dBm
) | " T« / m ~ k o,
40 dBm L ” | i i 40 digm
PR LN O s e o -
A
-50 dam .{‘ﬂM -50 dBm W"—m
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts stop 1.712 GHz |||l start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -32.39 dém -19.39 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.775974 GHz 19.45 dBm -10.55 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -22.54 dBm -9.54 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -20.82 dBm -7.92 dp
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 19.66 dBm -10.34 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78127 GHz -37.09 dbm -24.09 dB
\
i e N [1 e

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 2 0 dBY s \
ode / \! 0 dom \
-10 dam I | 10 dm ‘
SPURIOUS_LINE_ABS J ] i
-20 derm k\‘ 20 dpm J.
-30 dBm: J " dBm l’L\."__ ‘W\
40 dem M’M it 40 dBim \mr\ o,
e e * st .
-50 dem -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170200 GHz -26.02 dém -13.02 d8 1.778 GHzZ 1.780 GHz 100.000 kHz 1.77927 GHz 11.66 dBm -18.34 dB
1.708 GHe 1.710 GHz £0.000 kHz 1.71000 GHz -31.67 dém -18.67 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -20.26 dBm -16.26 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71062 GHz 11.60 dBm -18.20 dB 1.781 CHz 760 one 1,000 Mz 70100 chs 5396 cbm 1056 b
Y
) i )
JUL.2025 04:44:00
Sporton International Inc. (ShenZhen) Page Number : A70 of A174

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD006



= as. FCC RF Test Report Report No. : FG562417A

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P x 20 dhine ﬂ S
10 dBm i ‘“\ 10 dBm J \
0 dB | \ 0 dém J !
-10 dem } -10 dBm
SPURIOUS_LINE_ABS r\ ﬂ
20 dem \ 20 dim m{ I
-30 dBm / - -30 dem \\
_40 dem — LAY 40 dgm
g -
s P - 'J \\‘-\J \" MM«-W“WM-‘“ .
-50 dam Mﬁ =0 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -38.77 dém -25.77 d& 1.778 GHz 1.780 GHz 100.000 kHz 1.77971 GHz 18.56 dBm -11.44 de
1.709 GHz 1710 GHz 20,000 kHz 1.71000 GHz -24.95 dm -11.55 8 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -24.52 dBm -11.52 dB
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